

Tel : 82-52-711-1558
718 Cheoyong-ro, Nam-Gu, Ulsan 44784, Korea



CERTIFICATE OF ANALYSIS

Product name : SKYPURA 7121F BK

Lot. No. : 1421IB2A2

Items	Test method	Unit	Spec.	Result
Ash Content	ISO 3451	%	31.0 - 35.0	33
Melt Index	ISO 1133	g/10min	≥ 10.0	46.7
Density	ISO 1183	-	1.590 - 1.650	1.597
Tensile Strength	ISO 527	MPa	≥ 100	121
Flexural Strength	ISO 178	MPa	≥ 160	189
Charpy Impact (Notched)	ISO 179	KJ/m ²	≥ 6.0	7.8

I CERTIFY THE ABOVE STATEMENT OF QUALITY TO BE TRUE AND CORRECT.

JI-WON PACK / MANAGER
APPLICATION DEVELOPMENT CENTER